-
[T

YINITTOINIT
SaNA D

006 uoneils
1d 1snfpe pie mrd-dod o 1y

1e2s ssaxd o) sjr01 ‘oppuey Jess ssaxd Juis(y -

S5

743

SJUSWIYOENE FLNTO ¥ IVNOS reuondo asn of,

AdIND NOILLVIIAdO 101099

adaind NOILLVIAdO 101099

Download from Www.Somanuals.com. All Manuals Search And Download.



uonsod potsop 01 Avd LVHS 1Sty

uontsod PO UE SA[PUEY SO¥]

VD Ddd 9y3 uo
JO[S X831 oY1 01 STV Dild 1snipe pue uid-dod uo usmop [ng

109(T 994 U0 sy Fesy wioyed 03 [01099 dnies o,

00/8/71 UOISIADY I

TOLTPOL # WBd

"$AAL] 994
Surrzoprod uoym 01801 AJY3 0S SA[PUERY JO0[BUIO] JOOTu()

-wonisoed
PIISap 9y} 01 SNV Ddd 1sufpe pue uid-dod uo umop [jng

:09(J 99 U0 $9A] 994 wuoyrad 01 191099 dniss of,

Rl

~d

®

®

Download from Www.Somanuals.com. All Manuals Search And Download.



D Do not mark this box!

Document: 11000203

Download from Www.Somanuals.com. All Manuals Search And Download.




BASE

\\ o) A

4 0 |
3/8” WASHER: S C \
/@\ 4-1/2 PULLEY

2-7/8”L-BRACKET

FIGURE 6 3/8” LOCK NUT

663101 SECOND
STACK OPTION)

CiEP6
“ECURELY assemble the previously removed 4-1/2” PULLEY to the BASE using one 3/8 X 2-1/4" woﬂ,.ﬁév two previously
cemaved 3/8” WASHERS, one previously removed 2.7/8” L-BRACKET, one SWIVEL SNAP (6}, one 3/8” HEX NUT {9). and one

reviously removed 3/8” LOCK NUT. See FIGUREG.

e
“\ o z/
7~ .
: ) _ // Mw//
T — ™ = wm N
T >.6 >
o T - 0P BOOM
H W 9 \ . . /ﬁ:, ,..M.
! Q /4 ™~
o Q \\, /?

Z S —
=N

) o \

. ) . =

@\Q%r.\ ) 5 a emi HEXNUT

s, 2T P Tk
o -

SECOND STACK 3/8” WASHER

OHV,H‘HOZV 3/8” LOCKNUT

STEP 7A
. If the 663101 SECOND STACK OPTION is installed foliow STEP 7B.
. Remove one 3/8” WASHER and one 3/8” LOCK NUT from the 3/8” THREADED SHAFT on the TOPBOOM.

. SECURELY assemble one 2” PULLEY (5) tothe 3/8” THREADED SHAFT on the TOP W0.0§ using one previously installed 3/8”
WASHER, one 3/8” HEX NUT (9) and one previously installed 3/8” LOCK'NUT as shown in FIGURE 7A.

7

STEP 7B
« If the 663101 SECOND STACK OPTION is NOT instalied proceed to STEP 8 .

. SECURELY assembie one 3/8 X 17 BOLT (16), one 3/8” WASHER (10), one 2” PULLEY (5) and one 3/8” LOCK NUT (11) to the

bracket on the TOP BOOM as shown in FIGURE 7B.

STEP8

« SECURELY attach one 3-1/2” PULLEY (2) to the FRONT
LEG (1) using one 3/8 X 2-1/4” BOLT (14), two 3/8” WASH-
ERS (10), and one 3/8” LOCK NUT (11). See FIGURE 8.

- Attach the open end of PRESS LINK CABLE (8) to the
QUICK DISCONNECT LINK (3). See FIGURE 8.

« SECURELY tighten the QUICK DISCONNECT (3) tothe
tab on the FRONT LEG (1) as shown in FIGURE 8.

Download from Www.Somanuals.com. All Manuals Search And Download.



_~_m__d**_,ﬁ_u
N: ) ﬁ 1444 _ 1738 _

'S ANOIA W uMoys se Sy 3y} uo jeyj raddn
P WOY LON MDOT.8/€ U0 Pue ‘XTI ..Z/T-F SU0 ‘LTI VUG- 8/L-T 300 ‘SYAHSVM 8/ 041 ‘TTOH .7 X 8/€ SUO 2A0WIY «
SJALS

LON 3DOT.8/€ S TINOIA

@
/ A// s TEHSVAM 8/€

\ @(\w/\ 1DIOVIS-1.8/LT

/Eﬂa L

N\,

NN

s 8
—
s

IT09 TX .8/ -~

(DOITINOEI W U0 AHTIN «Z/1-

‘6 TANO]] ur uM0ys st

¢ o AN PUe SSHEd DT U0 AT TINd .¢/1-€2U} punore (8 TV SSEIJ DI T N0y -

"6 TNOIERS (€D SIAN D0

7/ OMIPUE (1) SUTHS VAL «&/T OM3 (ST) SLTOH £ X T/T O gusn (1) O T.LNOYI SW 01 SSHAL D

T 1o yoee XTHYNDES -
6 JHLS

b INOLL W UMOUS S8 LIVHS QHAVHMHL ..8/¢ Posourax Afsnoradrd oyl 03 STNAN MO0 T .8/€ Paaouras Ajsnotacrd
oM1pue ‘(7) AT TIN T/1-€2U0 ‘SGYNS TIAIMS Poaowai Asnorsard oMl ‘SINN XTH .8/€ Do A]sno1asid 0m] oY1 S[qUISSSY «
¥ dALS

dVNS THAIMS

oy @\ LONYDOT.8/€
e

> P b TANOIA

Al

6 MANDIA

Download from Www.Somanuals.com. All Manuals Search And Download.



01

01 TN U1 UMOYS Se ISV ST SUHT0 AT T ¢/1-¢ P 19pun (8) TGV SSHAJ OAT=H0Y

01 TINOLL 39S (€1) SLAN

SO0 .2/1 081 pue (27) SYFHSVM /1 041 “(ST) SLTOH £ X 7/T oM Buisn Ve 099 03 (1) DHTLNOUL 31 Yoene )m_mﬂ:ms .

QUAIVAS T/1 X 8/€ 0m3 34} piessiq -

¢ TANOIA

JVNS THAIMS
IONDOTL8/E

LIVHS JIQvVIdHL 8/t

N

01 d4LS.

01T TANDIA

LXUT

BT Ll

////////
Gl
\\\// ///\\\

/ \

\ / N
\ / \
\

/

\@ 0 ‘2@/ -.A = 1
C@é} W7/
) V N\u 77 D

‘ o

{
AN 7

AN
Download from Www.Somanuals.com. All Manuals Search And Download.




|
9
1
|

e | ut _ % I ~ i _

THINOIA
ur uAoys se (qNOYHS a1 uo Surrado Soess 1 F1am o) A0UIST A[UJaIED PUE ST 5A00.8 A, Y 2194M JNOUHS Y1 JO uronog

oy} o) anssaxd Ajddy "psaouraz aq ysnw Sunredo (IQYHS 1821 S PIRISUI 10U ST NOLLAO MOVLS ANODHES 101£9990H -
TdALS

1 TAOD

o 7 TINOIA a1avo ssiaoa ()
A0 .

71 TUNOLA UTUMOUS SE
() SIATTD FIOHAT 9 01 () Q40D DLLSVTH (7L FUO JqUISSY  «
TLJALS

(SyANTE-F 941 U SFIAVD LXE LR
_ : ’ 7L 1 99§ "TIE
W DOVLS NODTS T01€99 9% K THLON) TITIVIEa % (1300 5 WY
i -P 94} U0 9]0y 103103 9} ysnon 41V SSHAL ST 7
ANTES

% L] 943 99uds L[uoAd ‘pajpeisat st
SSHEd DT oW Jo UL 341 01 SIAFTO HTOH AT U0 yoene pue guur

F1av0

P

/

11 TIVLAd 11 TN

Download from Www.Somanuals.com. All Manuals Search And Download.



b
>
r

&

)
t—(
oman]
w2
-3

KEY | PART# DESCRIPTION Q1Y KEY | PART# DESCRIPTION Qry
1 |6747608 | - FRONTLEG 1 9 | 3102701 3/8” HEXNUT 2
2 13116202 3-1/2”PULLEY 2 10 | 3102501 3/8” WASHER 3
3 13108102 QUICK DISCONNECT LINK 1 11 | 3102802 3/8” LOCKNUT 2
4 16427101 KEYHOLE CLEVIS 1 12 ] 3102502 | 1/2”WASHER 4
©5 13118701 2"PULLEY 1 13 | 3102801 - 1/2?LOCKNUT 4
6 13201501 SWIVEL SNAP 1 14 | 3102902 3/8 X 2-1/4” BOLT 2
7 16271801 72"ELASTIC CORD 1 15 { 3102910 1/2X3”BOLT 4
8 (6747901 LEGPRESSCABLE 1 16 | 3102909 38XY 1

NOTE: The LEG PRESS ATTACHTMENT (166101) must be assembled before connecting it to the
PARABODY 660101 HOME GYM

3/8” X 1” BUTTON
HEAD CAP SCREW

REAR SHROUD

3/8” X 1” BUTTON
HEAD CAP SCREW

FIGURE 1

FIGURE 12

(8) LEGPRESS CABLE

TOPBOOM

=T L
S

STEP 1

. REMOVE the four 3/8” X 17 BUTTON HEAD CAP SCREWS from the rear SHROUD. Remove the SHROUD from the 660101

HOME GYM. See FIGURE 1.
3

STEP 12

. Assemble the 72” ELASTIC CORD (7) from the LEG PRESS CABLE (8) around the 2” PULLEY (5)in the TOP BOOM as shown in

FIGURE 12.

STEP13

= Assemble the ELASTIC CORD(7)
fromthe LEGPRESS CABLE tothe
corresponding SWIVEL SNAP (6) on
the BASE as shown in FIGURE 13.

FIGURE 13

Download from Www.Somanuals.com. All Manuals Search And Download.



UATIT HEONAT I'104

f———— HIONAT Som_l.ll
]

‘TTI04 HHL A0 AVIH THL A0 HASYHAN] THL WOYd ARIASVIN STHLONT'T LTOH “HLON

9y ysuai0g

amseow ade], .
youaim o[qeisnipvy ,

YouRIM WOV . CE/L
SI93[00S 91/6 PUB .1/ UNM JSYDIILY 4
Yousim 91/6

[ousIM /€ «
IOUIWRY IO 19[[BW Iqqmy 4

A[quiassy JoJ paiinbay] sjoo],

Y1L6-37¢€ (008) 18 1uouiedep 901AI0S 13WO0)SND Apoqered
O} [[e0 J0 I0INQIUSIP Apoqered 1200 MOA [[ed ‘quawdmba jo asn xodoid Jo amsun Jf ¢

AUl PIOAR 0} 218D YJIM ISIOIOXH '€
Juotudmbg smy) punore 10 uo Aejd 01 USIP[IYO IO SIOUNH MO[[@ 30U O(J T
AU SNOLISS UI JNSOI ABWX OS Op 0} SIM[Ie]
‘Aporerpowun syred urom 9o[dal pue SUOOIUTOI 3500] [[e ueySiy, Afrep juswudmba joadsuy |
| 'SO[NLI 9SAY) MO[[O]
aseo]d ysur ozrumumux 0, Juewdmba Jo od4) STy osn oym s[enprarpur Aq pIUMSSe NS € ST oIy,
v1L6-82€ (008) e
2ATBIUSS91doI 901AISS I9W0ISNO Apoqered moA wox paseqomd aq ueo jured don-gonoj, “10jem
Adeos urrem Fuisn ‘siseq Iemgar e uo (sweyy pue sped) jonpord moA SuTues]d PUSTIIOIDT I
-uonjouny 1odoid s)1 ounsse 0} 90BJINS [SAS] “Je[J B UO
po[qussse 2q isnuw 3onpoid SWT, '90usIafeI dmyny 103 WYy doay pue A[YSNOIOY) SUOHONNSUL

9say} pear ased[d 11y 1e1depy sso1g 897 101199 oy Swseyoind 107 noA JUBY],
1930U ISLIJ

SALON LNVIIOdINI

€T

‘v1L6-82¢ (008) 1% 3ucumredap 201A13s Jowolsna £poqered 24} {[B2 10 101nqLISIP Apoqere] [e20] 1no4 [[Ed
“uawrdinba jo asn.sodoad jo axmsun Jf 1y 191depy ssarg 37 101199 Apoqeaeg dy3 Sutseydind 10y nod yueyy,

“wid 211 Jyo uorsuay axe1 o1 sarerd j005 oy surede ysad AfgSis isnur nok ‘sn Qf, “SUTYOBWI SY) WOIJ
JIXS pue Anjuo ASB3 MO[[E PUE SISST PIZIS JURISHTP S1epourwiosde o1 jusunsuipe urd Suuds e s poddmba st S DFET 001 SYL »

b1 TANOLL 20§ "ANOUHS 1891513 01 SMAADS IV AVAH NOLLAE ..T X 8/€ peaowar Asno1adid moy a1 yoene XTFAAIES
YL dALS

1 TANOIA

INFWISA AV NId ONIIdS
MHIDS dVD AVEH .

NOLINY .1 X 8/¢

MEIDS VD AVdH
NOLING 1 X .8/

Download from Www.Somanuals.com. All Manuals Search And Download. -



661101 LEG PRESS ADAPTER KIT

Download from Www.Somanuals.com. All Manuals Search And Download.

ASSEMBLY INSTRUCTIONS

Revision: 12/28/00

Part #7049801

Rev A




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

